FOrReVvER | REDWOOD

From the Forest, For the Forest since 1995
866.332.2403 (TOLL FREE); 7am — 7pm Pacific Time, Monday-Saturday

ASSEMBLY INSTRUCTIONS FOR THE
HEXAGONAL PARK PAVILION

||||||IIIIII‘|||||| -~
7
- -




“Juas sred ay) UO paxJew sJaquinu syl 01 Yorew Jou op asay "AJuo aouaiajad 1o} aJe 3]qe] sexogd JO JUsIU0)) 8yl Ul SIaquinu 1ed :810N

Sjaued 0oy

awrelH Jooy

pa1apao J|
sjanI0D

4)

suoddng jeuoBelq

suoddng

S150d

‘ON

Buimeaq

uondiiosag

10

S3X04d 40 LNJLNOD

PI1

Hexagonal Park Pavilion
www.ForeverRedwood.com



“uas sired ay) UO payJew sJaquinu ay) 01 Ydyew 1ou op asayl AJuo 9ouaJajal o) aJe J[qe sexog Jo JUaJuo)) 8yl Ul siaquinu 1ued 810N

saseq Joyouy puipn ybiH sasegq J0Youy prepuels
"PaJapJo 4|
¢l ‘saseg SI0youy 9
PUIM YBIH Jo prepuels
pa4ap.o }|
1T 51009 9
paJap.o §|
8 % o |
pa4ap.o §|
6 ‘ ejodn) 1
8 ] suliL 400y 9
M
"ON Buimeaq uonduosag A0

S3X04d 40 LNJLNOD

Pl 2

Hexagonal Park Pavilion
www.ForeverRedwood.com



"9z1S uo bBuipuadap Aren [jIm asempaey JnoA Jo suoisuswiq 810N

*(awreuy Joou ayy 01 ejodnd ayy yoene o /
*SpJe0q J00J 81 0] SWII JOOJ 3y yoene o])
SM313S ¥98Q _ ¢

‘(sjaued
100J 31 01 SpJeOq JOO. 8y} Yyoene o)
SMa1aS 329Q .2

‘(s11oddns ayy 01 sjaued Joold syl yoene o)
syog be1,.8x ,.8/¢

“(s1sod ay) 01 $1000 8Y) YoeNE 0] / 'Saliel)
001 3y 01 sjaued J0od ay) yoene o])
SM3J2S Y980 _ €

«. RANARARRRRANARRARNARANARAARARRRARARN

‘(suoddns ay1 01 S|aAI00 aY) yoene 0])
siog ,.9x ,.8/€

A RRRRE SRR R RRRRRRRRARRRRRRRRH

‘(suoddns
3y} 01 spoddns feuobelp ay) yoene o)
slod , %16 X ., 9T/S

‘(s1s0d sy 03 sBuljies
3y} pue s|aAl09 3y} ‘spoddns ayl yoene o)
syog Be .y x . 8/€

"(1ay1eb0) sjaued Joos ay1 yoene oy /
"3Wely JOOJ 3y} 01 sjaued Jool ay) yoene o1
/ 's1s0d 8y 03 saseq Joyoue ayl yoene o)
syog BeT € x . 9T/S

RARRRRRRRARARE]

'saseq J0ydue paepuels paisp.o i
‘(punoJf ayy 0} saseq Joyoue ayl yoene o)
syjog be Jo s)jog JOYouy | v X %

‘ON

Buimeaqg

uondiriosag

1S1T1 34vVMAdVH

P|3

Hexagonal Park Pavilion
www.ForeverRedwood.com



o o — N

S| ||| |w|o|~]|o|o|g N

z £

(@) 8_ [} K%) 3 %) §

I w) [<5]

= n = % %] % c < g © %) g

o 0 o n o) — [+ o — — (@] ﬂ

= 1%} S g L o m = [=} c o —

a4 © o T < y— (=3 = o
o [s+1 Y Y Y— = (@}

(@] - c Q o o o o = < m =

L & <

o a

Note: Part numbers in the Drawing are for reference only. These do not match to the numbers marked on the parts sent.

Pl 4
Hexagonal Park Pavilion
www.ForeverRedwood.com



NOTE: In order to know where the post needs to be placed, check the numbers on them. If the post is not marked, then place the
single Supports on the ground to locate the markings for each post position and clearly set your bearings. (“Don’t attach yet, only
place them on the ground to begin with”).

Step 1: Install the anchor bases (12) with ¥2”° X 4°” anchor bolts or lag bolts (A). Please see the “How to anchor your pergola
document” for all details.

<3 DIMENSION IN THE DRAWING ——%5>

DIMERSION DIMENSION DIMENSION
DRAIING IN THE DRAWING IN THE DRAWING
DIMENSION
DIMENSION IN THE DRAWING IN THE
DRAWING
D":qu.'l.“Hsl'E‘)N DIMENSION DIMENSION
ARG IN THE DRAWING IN THE DRAWING

DIMENSION IN THE DRAWING:

Step 2: Set your posts (1) in the saddle of the anchor bases. Drill a g %"~ hole prior to anchoring in each post to facilitate the
ratcheting of the hardware. After that, use a 5/16”" x 3" lag bolts (B) to attach each post to the anchor bases.

5/16" x 3" Lag Bolts

P|5

Hexagonal Park Pavilion
www.ForeverRedwood.com



Step 3: Use 3/8” x 4" lag bolts (C) to attach the supports (2) to the posts. Each part has a series of numbers that indicate where
to attach the part with the corresponding number.

3/8"" x 4" Lag Bolts

Step 4: Attach the diagonal supports (3) to the supports with 5/16"" x 5 %" bolts (D). Each part has a series of numbers that
indicate where to attach the part with the corresponding number.

5/16" x5 %" Bolts

P| 6
Hexagonal Park Pavilion
www.ForeverRedwood.com



Step 5: Attach the corvels (4) to the supports with 3/8"" x 6”” bolts (E) and to the posts with 3/8”" x 4" lag bolts (C). Each part
has a series of numbers that indicate where to attach the part with the corresponding number.

3/8"" x 6" Bolts

3/8”" x 4" Lag Bolts

w

Step 6: Attach the roof panels (6) to the roof frame (5) with 5/16™ x 3" lag bolts (B) and 3"" deck screws (F). Each part has a

series of numbers that indicate where to attach the part with the corresponding number.

3" Deck Screws

3/8"" x 3" Lag Bolts

Pl 7
Hexagonal Park Pavilion
www.ForeverRedwood.com



Step 7: Attach the roof panels (6) to the supports with 3/8 x 8 lag bolts (G). Then attach the roof panels together with 5/16"
x 3" bolts (B). Each part has a series of numbers that indicate where to attach the part with the corresponding number.

5/16" x 3 Bolts

3/8”" x 8" Lag Bolts

Step 8: Repeat the steps 6&7 until the installation is complete. After that, put exterior clear silicone on the roof panels joints.

Silicone

P| 8
Hexagonal Park Pavilion
www.ForeverRedwood.com



Step 9: First, measure the roof panels. After that, cut the #30 Felt Roof Deck Protection to those measures. Use staples to attach
the #30 Felt Roof Deck Protection to the roof panels.

#30 Felt Roof
Deck Protection

Step 10: Use 2" deck screws (H) to attach the roof boards (7) to the roof panels. Put the boards from the bottom to the top, the
overlapping between these boards it will be of %", After that, put exterior clear silicone on the roof boards joints.

Each part has a series of numbers that indicate where to attach the part with the corresponding number.

Hexagonal Park Pavilion
www.ForeverRedwood.com

P9



Step 11: Use 4" deck screws (1) to attach the roof trims (8) to the roof boards. Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

4" Deck Screws

Step 12: Insert the cupola (9) in the center of the roof frame. After that, use 4”” deck screws (1) to attach them together. Each part
has a series of numbers that indicate where to attach the part with the corresponding number.

Pl 10
Hexagonal Park Pavilion
www.ForeverRedwood.com



Step 13: Use 3/8"" x 4" lag bolts (C) to attach the railings (10) to the posts. Each part has a series of numbers that indicate where
to attach the part with the corresponding number.

3/8"" x 4" Lag Bolts

Step 14: Finally, use 3" deck screws (F) to attach the boots (11) to the posts. Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

3" Deck Screws

P| 11

Hexagonal Park Pavilion
www.ForeverRedwood.com




This completes the Pavilion assembly. Hope you enjoy your set for many decades. If you ever have a problem or a question,
don't hesitate to call us (866 332 2403) or email us. We are here to support you.

P| 12
Hexagonal Park Pavilion
www.ForeverRedwood.com



